
�������
��������������

�������
������
��������

�������
������
��������

���������������������

�������
�������������

�������
�������������

�

��

�

4�

�
�

�

��

��

��

��
��

��

��

����

��

��
��

��

��

�

�

���
���

���

2

 Key
 No. Part Number  Description
 1  Z-D24955        Motor
 2  D24596          Screw 5/16-24 x 1.75 Hex FLG
     ✓ 3  D24957         Ec cen tric Rod Bearing
 4  D24597          Ec cen tric Outer     
 6  ACG-22           Fan
 7  39124607         Screw Self Tap 1/4-20 x .625”
  x 8  D25837          Cylinder Sleeve
  9 ----  Con nect ing Rod As sem bly
 9-2 ----  Compression Ring, Formed
 9-3 ----  Connecting Rod Cap
 9-4 SSF-3158-1 Screw, 10-24 x .75 T25
   x 10  AC-0810  Piston Assembly
   x ✓  11  D20605    Screw  10-24 x .75” T25 Torx
 12  ACG-11           Intake Muffler  
  x ✓ # 13  SSG-8156         O-Ring 
 14  Z-AC-0032          Valve Plate Assembly
  x ✓ #  15  ACG-45           O-Ring       
   x ✓ 16  AC-0779          Head Gasket
 17  AC-0805          Head - Low Pressure
 18  AC-0784          Head - High Pressure
 19  AC-0798          Screw 1/4-20 x 1.25” HHW THD

Not Illustrated
•  LA-2832 Label, Drain Tank Warning 
•  D21560     Label, Warning Tank
• D21562    Label, Warning Manifold   
• D21564 Label, Warning Manifold Inlet
•  LA-2828 Label, Hot Surface Warning
•  LA-2650-3 Label, Warning English/French
•  LA-2966-1 Label, Warning Spanish

  Key No's 8, 9, 13, & 15 can be purchased as K-0651 Connecting 
Rod Kit. Kit K-0650 is included in this Kit.

✓ Key No's 3, 11, 13, 15 & 16 can be purchased as D24958 
Connecting Rod Kit- High Pressure.

x Key No's 8, 10, 11, 13, 15, & 16 can be purchased as K-0648 
Compression Ring High Pressure Replacement Kit.

# Key No's13, 15, 20, & 21 can be purchased as K-0650 Compression 
Ring Low Pressure Replacement Kit


